An Introduction to Oily Wastewater
Collection and Treatment

Course No: C06-010
Credit; 6 PDH

J. Paul Guyer, P.E., R.A., Fellow ASCE, Fellow AEI

CER

engineering*com

Continuing Education and Development, Inc.
9 Greyridge Farm Court
Stony Point, NY 10980

P: (877) 322-5800
F: (877) 322-4774

info@cedengineering.com



An Introduction
to Oily
Wastewater

Collection and
Treatment

J. Paul Guyer, P.E., R.A.

Paul Guyer is a registered civil engineer,
mechanical engineer, fire protection engineer,
and architect with over 35 years experience
in the design of buildings and related
infrastructure. For an additional 9 years he
was a senior advisor to the California
Legislature on infrastructure and capital
[...]
belt skimming device to skim oil to a collection hopper for storage. Design a channel for
a maximum horizontal velocity of 12 fpm (3.7 m/min), based on rainfall intensity-
duration-frequency curve data for a 1l1-year frequency storm at the specified
geographical location. Contact Federal, State, and local regulatory agencies to
determine the adequacy of this storm frequency interval. Consider surrounding
topography and drainage basin characteristics when establishing channel dimensions;
the minimum length of channel should be 50 feet (15.2 m). Avoid surcharging storm

sewer outlets at high water level.

© J. Paul Guyer 2013 64



/

ﬂ<— OILY WATER INLET

TRASH RACK
P ]
LATFORM
SKIMMED OIL PUMP
:’ et h]
1
: ~+-SLUDGE PUMP ] OiL Sump
COVER FOREBAY —u [ V) Nl i~~~ t---—-----o-
(IF DESIRED) = i
ol 2 |
! =
|- s i CLEAR
; === 0| -7 WATER
| S il OUTLET
! $ i A
| = i
b-- LD |
OIL SKIMMERS— FLIGHT SCRAPER WOOD FLIGHT SCRAPER
CHAIN SPROCKET
ARRANGEMENT PLAN
FLOW FLIGHT DIRECTION OF
SCRAPER SCRAPER
OIL SKIMMER
OIL RETENTION BAFFLE DIFFUSION DEVICE OIL RETENTION
\ (VERTICAL BAFFLE) /_BAFFLE
@ = 4 2 PR —
XSLUDGE HOPPERS LR WATER
SECTION A-A
APl SEPARATOR
Figure 11A
API separator
2013 65

© J. Paul Guyer




FLOW
DISTRIBUTORS

OIL SKIMMER
TRASH RACK & RESERVOIR

ADJUSTABLE INLET GATE—\ /.7'BAFFLES

7 L
>
: { r
3 |
—— g | B3 i ——-
4 : f N
OILY WATER B LB CLEAR WATER
INLET PIPE i g L OUTLET
3 { =
2 | re—
@]’ﬁ& SUMP PUMP
RECOVERED
OIL OUTLET

ARRANGEMENT PLAN

FLOW

DISTRIBUTORS OIL OUTLET

RN VA )
_> —=

4 N \7 "“ 3

‘, L N\ [

\—TRASH ADJUSTABLE OIL SKIMMER \'C'-EAR WATER
RACK & RESERVOIR OUTLET
SECTION B-—B

PREFABRICATED MODIFICATION OF APl SEPARATOR

Figure 11B

API separator

© J. Paul Guyer 2013 66




INLET INCLINED CROSSFLOW INLET COALESCING
COMPARTMENT ] r4nk cover(s)/  PLATE PACK(S) COMPARTMENT ] 1ank cover(s)/ ~ COMPARTMENT
INLET PIPE (IF REQUIRED) [ apyusTABLE oL INLET PIPE (IF REQUIRED) | apyusTABLE OIL
OVERFLOW WER  ADJUSTABLE OVERFLOW WEIR
oiLY WATER T0 STORAGE WATER TO STORAGE
WASTEWATER [tevel | S )/ QVERFLOW oy [ LEVEL ( )
INFLUENT
h / / ~ [ L WASTEWATER — / \
] H £\ INFLUENT 1
INLET_ | . — WASTEWATER INLET N
DIFFUSER ™| EFFTUENT DIFFUSER
WASTEWATER (& N OUTLET PIPE —
DIFFUSER A OUTLET
BAFFLEngé_ Eg COMPARTMENT =
PRIMARY
\g( gfﬁgggmv TANK DRAIN  WASTEWATER SLUDGE OUTLET
PRIMARY HOPPER (TO STORAGE) DIFFUSER HOPPER COMPARTMENT
SLUDGE SLUDGE DRAWOFF IDERFLOW BAFFLE OR
HOPPER  NOZZLES (TO STORAGE) WEIR

COALESCING
COMPARTMENT

HORIZONTAL CROSSFLOW

PLATE PACK(S)

ADJUSTABLE
OVERFLOW
WEIR

BAFFLE

CROSSFLOW INCLINED PLATE SEPARATOR
TYPICAL SECTION
TANK COVER(S)

QUTLET PIPE

—_
WASTEWATER
EFFLUENT

UNDERFLOW
BAFFLE

TYPICAL SECTION

INLET PIPE /(‘F REQUIRED)  ApJUSTABLE OIL
OVERFLOW WEIR
WATER
\ [ LEVEL (To STORAGE) 5 usTaBLE
oILY OVERFLOW WEIR
WASTEWATER ——»
INFLUENT OUTLET PIPE
INLET :(v;smwnm
DIFFUSER EFFCUENT

INLET COMPARTMENT

WASTEWATER DIFFUSER

OQUTLET COMPARTMENT

BAFFLE OR WEIR

PRIMARY
SLUDGE
HOPPER

SLUDGE DRAWOFF
NOZZLES (TO STORAGE)

_~

COMPARTMENT

TANK DRAIN
(TO STORAGE)

SECONDARY
SLUDGE
HOPPER

DOWNFLOW INCLINED PLATE SEPARATOR

TYPICAL SECTION

TANK DRAIN
(TO STORAGE)

CROSSFLOW HORIZONTAL PLATE SEPARATOR

Figure 12

Induced gravity separator

© J. Paul Guyer 2013

67




“TM-UTW/T L'G ©3 827 A3/PAP 00Z ©3 001 ‘ATIeoTdAL - sjuswerTnbal
hu.w._”mn& JUSnNTI IS U0 pOSey puep muﬂmﬁﬂﬂmaxm 2TE2S Yyouseq WoIJ PIUTWISZIL]
*yoed x8d (W 2'90Z O3 T°GZ) 3F 0ZZZ O3 0LZ

*yoed x8d {,m 626 93 £°6) .33 0001 O3 00T

*paxxazexd MOTIUMOQ

* (Te3UOZTIOY WOIF) 09 ©3 ,0p :3buwy

(u Gz o3 ww ¢T) "UT Q°T ©3 ,"UT Z/T :obuey
pexrejead pojebnIIo)d

*juswixedwod> yoed o3eTd 031 AJTOOTSA MOTJ
IBUTWET YSTTgEIse 03 Azesseoou se yzbusT ‘orqeisnlpe ATreoriaea ‘pojseao daeys

*39TuT 93eTd peyord $50I08 ATUSA® IDJeMa3seM ATTO 93NQTIISTII ‘“IeInjoeynuew Ag
*aATEA BnTd y3aTM UOTIOBUUCD JIBJBWETP WNWTUTW (UM-J0T) "UT-¥

eunToA juswizeducd

30 $OTE OPTAOIE -OIUPSYDS Jjomeap ebpn(s pue peaocwsx sSPITos pepusdsns

Jo sumtToa Ag psurtwisjsp sumToa xaddoy ‘peaocwsx TERTISIRW x03 ssodex jo sTbue
oy3 uepyl ssoT odols ©5n 30U og - (TPIUOZTIOY WOIF) .55 Fo oTbur zoddoy wmwizdo
¢ SuswTIedxs oTeOsYsUsq uT Butpeol soejans

ubTsep TEN30® SUTWASIBJ *{m-uTw/T £°8Z) «uu\.unu.o 0001 3o 83ex BurpeOT SOBFINS
uwnTXER  CSPTTOS popusdsns syl Jo AJTTTIORSTIIOS PUR SIBIMOTI Y3 JO UOTIOUNZ ¥

*BUTITOSITO-3IOUS PTOAER O3 UMIUSWOW 9ONPaY - Ieanidejnuru Ag

*asjems3sem butaesq-3Tab Io3 (s/w 9°¢) sd3 2

A1e3rutxoxddy -edtd ur uUOoT}TsOdep SPITOF popusdsns PTOAR TTTM IBY] WUOWIUTE S50
"WnUTUTW {(WW-Q5T) ‘UT-9

o3ex butpeOl
MOTJISE0ID
MOT FumMoQ
(BOIB uoT3eaedes
PATIOSZ3T
UOT3BIUST IO
¥oevd °3pT14d
atbuy
butoedsg
odi3 =314
so3eTd pPauTToUI
:3usnzaeducs (so3eTd)
butoseTRO]

ITOM MOTIIBA0

{z1oM)}

|TIIeq I25N3ITA
JFjomeap sbpns Axzeuwtig

aeddoy
abpnTs Axewrag

SUOTSUIUMT]
1juswyIedwos 3ISTUT
I98033ITA

A3tooTeA
I939WETQ
i edrd jetul

uoT3ydraocseq

I9jourIieg ubiseq

Table 6
Parallel plate oil-water separator design data

68

2013

© J. Paul Guyer



‘jusmdinbes pxepueis Jo jxed texbejuy ue jou

zaddoy eferols =bHpnis sours wesIls Iejesslsem UT SPTT0s pepuadsns Jo juswuyerjussz buyjussszd ut sseusaTiDeyge pe3lTuYl,
‘uotsuswtp 8jetd pue ‘uorsusayp uorjwbnrzod ‘eybue sjetd syy 3o uoriouny v ST EeIe uorieredss SATIOBIIE TERIDY,

*gpIToE pepusdens o eoussexd Juezeyuy O3 NP PePuUsMmOD®I j0u (wm £f) ‘uy Z/T> bOuyoeds LELL -

*ajex Huypeoy ubisep TEN)}DR BUTHIS]EP O3 UOTIDeS STY] uy Arsnotsexd peqyIOsSep VPP UOTIRZTISIDORIDYD

pue MOTF I83EMe3eeM ATTO Yatma Ieanjdegnucw Atddns +Afuoc butzye j7un Azvurwrrexd xoF pesn 8g o3 e3ex sbexsav,

"}Isauy JOTUF AOTeq (wm

9¢) "UT £ JO WNUTUTW ®© UOTIRASTP JINAUT 3I9TIN0 385 ‘ubysep we3lsis uoTlDeTT0D Agq PRYSTIEIEs UOTIRAST® JISAUT JUSOTIUI,
“TIETT-594N 03 I9FeI “OsTY

'geourualIndde o UOTIEDOT pumR ‘SUCTSUBMIP joexe ‘suoridrioesp jusmdynbe 103 uT3ETINg 3onpoxd £,IBINjOERINURW 0} IBIEY.

¢5938Td TEIUOZTIOH
"§9ZTF ¥0rvd PIFPUE]S PUER SDTISTISIORIPYD B3ETd
uo peseq gasanjopynuenm Buowe ATIYBTTE Axva TTTM £ uoTaeTnoTe) ordwexy o995 gojeTd JO Ioquny

*{umu/u Z°T)wdy p pPeSDXS 03 J0U AJTDOTBA MOTFIBPUN 8T3IIvq MOTIISpULR
FIoMEap
"8TZZ0U IDJPWETP WOWTUTW (WwW-QT) "UT-§ ebpnTs Axepuooesg
aaddoy
-xeddoy ebpnTs Axpwtid s® smes ebpnTs Axepuooes
oTqeasnlipe ATTEoT3IoA po3ssac davys ITOM MOTJIIDAD
:,ausu3IRdnoD 3STING
{uru/w z-T) wdj p Pe8DXe 03 OU AJTOOTEA MOTFILSPUn 8133 Bq MOTIISPUQ
"saTea bnTd y3aTM IOSWETP UNWIUTW (WH-GOT) “UT-P 8TZZON
Fjomeap
ebpnTs Kawpuocoeg
zaddoy
*Jusuiaeduco 3aTur Jo xsddoy sbpnTs Axeuwtaxd se swes sbpnTs Axepucoss
*JUSWSINSEOW MOTJ I0F IATOM Yojou-A Spraocad
‘ZomMeE TTEFIN0 03 ATaoeafp 57 ebaeyostp FI -oTgeisnfpe A[[eoF3aea peaseac diaeys ZFem MOTFILAO TTFO
s u-utw/T L°5 ©3 B°Z) A3/PdD 00T ©3 00T ‘ATTEcTdAL - sjusweatnbsx
A3T7Tenb jusSnT3JJe UC PSSEQ PUB SIUSWTISAXS STEISYDUSCN WOXJ PSUTHIDIS] 23ex ButprOT
¥9IF UOTIRIRdeS
*yoed aed {,u 9°G) ,3F 09 OATIORIIT
UOTITIUSTIO
*suoT3EbnIzoo 03 3oedsex Y3 TM MOTISSOID ¥orwd B3®T4d
= {TeauvozTaoy woxz) soeabeop oxeg otbuy
(v 5z 03 W €T} "UT QT ©3 ,"UT Z/1 Bbutoeds

uoT3d1I0s8d I93°WEIBd UbTESQ

Table 6 (continued)

Parallel plate oil-water separator design data

69

2013

© J. Paul Guyer



10.5.1 DIVERSION POND. A skimming dam does not remove oil immediately from the
flow since it relies on the oil skimmers. It is sized for a relatively small storm event to
minimize the backwater effect in the storm drainage channel. Use a separate diversion
pond to accommodate potential large oily waste spills and more intense storm events.
This prevents washout of the oil over the skimming dam before it can be removed. See

Figure 14 for details.

10.6 DISSOLVED AIR FLOTATION (DAF) AND INDUCED AIR FLOTATION (IAF).
The DAF unit removes emulsified oil and suspended solids through the use of chemical
coagulants and rising air bubbles. The coagulants cause the minute oil droplets and
solids to agglomerate into larger floc particles. The air bubbles adhere to these
particles causing the floc to rise rapidly to the surface. The DAF unit is usually installed
above ground and will often require pumping of influent flow. The DAF unit is divided
into two sections. The influent enters a flocculator chamber where it is mixed with
coagulant demulsifiers. The oily waste then flows into the flotation section. This section
has a skimmer on the surface to remove the scum and an outlet to remove the settled
sludge from the bottom by gravity displacement or pumping. Refer to Figure 15 for a
schematic representation of a DAF unit. A similar system to the DAF is the IAF which
will remove emulsified oil, heavy metals and suspended solids (agglomorates) from
oilywaste water influent. This system produce ultra-fine gas bubbles much smaller than
conventional mechanical and hydraulic flotation cells. The smaller bubbles liberated
from relatively high gas intake volumes provide large surface area contacting potential
for the agglomorates to rise to the liquid surface. The agglomorates laden froth is
radially dispersed to the peripheral skim trough and then removed from the vessel on an
intermittent cycle. The skid mounted system is compact in size and light weight which
makes it more ideal for some applications.

10.6.1 PRESSURIZATION METHOD. Introduce dissolved air to the DAF or IAF by

recycle and by pressurizing a portion of the effluent using infused air. Mix recycles with
flotation tank contents.

© J. Paul Guyer 2013 70



A) EQUIPMENT. Use a back pressure inductor in the recycle pump inlet line to infuse
air into the recycle stream. The flow through the inductor creates a partial vacuum in a
side port drawing in atmospheric air. This system is mechanically simpler and lower in

maintenance and operating cost than a compressed air system.

B) BUBBLE SIZE. The air pressure used in flotation determines the size of the air
bubbles formed. Air bubbles < 100 um in size are the most suitable for being adsorbed
and entrapped by the chemical floc and oil globules. An excessive amount of air can
destroy the fragile floc formed in the flocculator, resulting in poor performance.

C) RECYCLE. Recycle of a portion of the clarified effluent allows a larger quantity of air
to be dissolved and dilutes the feed solids concentration. Dilution reduces the detention
period necessary to achieve good separation.

10.6.2 DESIGN PARAMETERS. The principal design variables for DAF or IAF are
shown below. Most of these parameters will be specified by the equipment

manufacturer.

Design Parameter

Pressure

Recycle ratio
Feed solids concentration

Detention period
Air-to-solids ratio

Hydraulic loading

Chemical aids

Depth to width or
diameter ratio

© J. Paul Guyer 2013

Design Value

40 to 60 psig (276-414
kKPA)

30 to 70%

0.5 to 5 1b/ft?/h (2.0 to

20.1 kg/m?/h)

10-30 min.

0.02:1 to 0.05:1

1.0 to 3.0 gpm/£ft?(40.7
to 122.2 L/minm?)

Determined by field
testing

0.4:1 to 0.8:1

71



Specify performance of DAF or IAF unit to include oil removal efficiency and effluent oil
concentration at expected unit operating conditions (air, solids, hydraulic loading,

pressure, and detention period) with or without chemical addition.

10.6.3 CHEMICAL CONDITIONING. Chemical aids, or coagulants, are used to allow
individual droplets of emulsified oil to agglomerate into a larger floc, which is more
easily separated from the water. Materials used as coagulants include alum, ferric
chloride, sulfuric acid, lime, organic polyelectrolytes, and combinations of inorganic and
organic polyelectrolytes. Organic coagulants generally produce a better quality effluent,
often require lower dosages, and reduce the amount of sludge generated by 50 to 75
percent. Bench scale studies should be performed to identify the optimum coagulant or

combination of coagulants and determine dosage rate.

10.7 POLISHING TREATMENT ALTERNATIVES. The purpose of the polishing step is
to reduce the oil content to less than 10 ppm so that the effluent may be discharged to
navigable waters. Multimedia filtration followed by activated carbon adsorption are the
most practical processes. Coalescing filtration units require less surface area per
increment of flow capacity and may be preferred for site-specific land constraints. This
may be especially true in colder climate areas where much of the treatment system
equipment will be installed indoors and building size must be minimized. Since the
polishing step is critical to meeting effluent requirements, duplicate units for 100 percent
redundancy must be provided.

© J. Paul Guyer 2013 72



SECTION A-A

—N\s \r
A A
A A
Va
KR 7777
ARANY /)7
NN /)7
\ /
AR\ S
\ /
\ (
| |/—FOOTING
I |
B | l | B
A A
T !
| I
1 A, A, {
1 v AL
||| —VANE CONCRETE FINISH~ ||
| f
| 8”0D BOOM ||
| ALET~ [ |
N
J 1 VANE— (" | |—— SKIMMER SLOT AND BASE
FRAME 2—1/2" ALLOY | :l TO SUIT MECHANISM
STEEL TUBINGjII { ) CUT OFF WALL
[ Jh_%
’ \(> N 18"0D FLOAT T
| — | |
o4
A N—
PLAN
Figure 13A

© J. Paul Guyer

Skimming dam details

2013 73




SECTION B-B

SECTION C-C

FABRICATE FRAME FROM 2-1/2" ALLOY
/:‘STEEL TUBING SCHED 40.
3 0 N

8" STAINLESS STEEL PIPE
[B.szs" OD., 0.109" WALL

FLOAT—16" OD STAINLESS
STEEL PIPE, 0.165"” WALL

YOKE
SEE DEVAL

WATER LEVEL]

CLOSE ENDS WITH 3/16"
STAINLESS STEEL R

FLOAT AND BOOM DETAIL

Figure 13B

Skimming dam details

© J. Paul Guyer 2013 74




ﬁ\ q» %;EE-JSLUICE GATE—\C!:EI_'L )

DAM WITH UNDERPASS SEE
DIVERSION DAM SECTION D-D

A I A
i ) T g..\] ]
DAM WITH UNDERPASS / j PLA
SEE DIVERSION DAM
DECTION D-0 PLAN

DIVERSION POND

SLOPE OF DITCH
EXAGGERATED
ELEVATION A-—A

DIVERSION _POND WITH
SEPARATE INLES & OUTLET

SLUICE GATES
OVERFLOW WEIR
SUPPORTS FOR
[SLUICE GATE OPERATOR
if J —
A
7

LINE DITCH FOR
SUFFICIENT LENGTH
BEFORE AND AFTER

. GATE TO AYOID SCOUR
IYPICAL DETAIL OF
SLUICE CATE

Figure 14A

Diversion pond details

© J. Paul Guyer 2013 75



—
C - =1 l==
SLUICE B ‘6’*
GATE - 2 —
B B — E=z - £ -
| 55 ~
glam et = A T
- ;gN%IVERSION é—’
C -
- Il i- il Wl f
PLAN £
— CHANNEL IN POND . !
Sy o i
= =
R
PLAN
SECTION C-C ==
FLOW—THROUGH POND
WITH LOW FLOW CHANNEL
V| | M
|
i
R W
— 5 ‘
| T f DITCH LINED FOR
aNe il SUFFICIENT LENGTH
1] BEFORE AND AFTER

GATE TO AVOID SCOUR
SUPPORT FOR
SLUICE GATES
OPERATOR

WIDENED SLUICE GATE
TO REDUCE WATER BACKUP

Figure 14B
Diversion pond details

© J. Paul Guyer 2013 76




SECTION B-—B

SUPPORTS FOR
SLUICE GATE
OPERATOR
AN AN D P ™ v NN - P SANVANNEN
RN 5 ] Y\L"\K Lu /V_l\ OVERFLOW WEIR
NN { // o \ f

QRN el ELEVATION

OVERFLOW WEIR

DIFFERENCE N
(MAKE SUITABLE FOoRASS EXCESS 76 EwPTY FOND
SIZE & SHAPE TO
PASS DESIRED FLOW)
SECTION D-D SECTION E-F
DAM WITH UNDERPASS DAM WITH UNDERPASS

DIVERSION DAMS

Figure 14C

Diversion pond details

© J. Paul Guyer 2013 77




[_\ e m
. () Q)
FLASH |MIXER SCUM DISCHARGE ]
SKIMMER BLADE ﬂ

FLOTATION TANK I

PRIMARY
TREATMENT

RECYCLE
O:\ L} STREAM
RECYCLE DISCHARGE
J FLOCCULATOR ¥—’/& AIR RELEASE
SLUDGE CONVEYOR \ 4
f

\("_SLUDGE DISCHARGE
TO SLUDGE SUMP

PRESSURIZED
DISSOLVED AIR
RECYCLE STREAM —»

<

PRESSURE ——~| AIR INJECTION
TANK

Figure 15

Schematic of dissolved air flotation oil-water separator

© J. Paul Guyer 2013 78




10.7.1 MULTIMEDIA FILTRATION. Systems are available that operate by gravity or
under pressure. Select equipment on basis of operating costs and the availability of
space for installation. Pressure filters operate at higher loading rates and require less
installation area than gravity units with comparable capacity. In colder climates,
consider enclosing the system indoors. The system should have automatic
backwashing capabilities, initiated by sensing a predetermined head loss across the
filter bed. Treated effluent is normally recycled for surface wash and backwash water
supply. A suitably sized reservoir should be provided downstream from the filtration unit
to hold the required volume of effluent for the backwashes. Backwash wastewater
should be recycled to either the LET, DAF, or IAF unit. Depending on the desired flow
configuration, adequate capacity must be included in either the LET, DAF, or IAF unit to
receive the periodic backwash recycle flows. Refer to Figure 16 for typical sections of